Y —

PARTS LIST
IN—IU) X

TH-8B

all

SEIKO SEWING MACHINE CO., LTD.




IN—YYRRZFIAIZEALT

LB THET AT [ ] BRTRLTEYET,
2.ZOARIF 2025 F3ADT—RIZEDNVTHERSIN 2D TY,
3. EERIEFELRLICHREERINDIZENHYET,

Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a Iinel:l.
2. This book was prepared based on information available in Mar, 2025.
3. Parts are subject to changes in design without prior notice.



B X
CONTENTS

s, HAE, REF

NEEDLE BAR, PRESSURE BAR, THREAD CONTROLLER

L, R, LXYBER RUERR

ARM SHAFT, THREAD TAKE-UP,
UPPER FEED MECHANISM, REVERSE STITCHING MECHANISM

EREYER, RES
9~12

UPPER FEED MECHANISM, BOBBIN WINDER

THh, AFE, TEY

13, 14
OSCILLATING SHAFT, SHUTTLE HOOK,

LOWER FEED ROCK SHAFT

&, TEYBEFR
15,16

OSCILLATING SHAFT, LOWER FEED MECHANISM

NIV =R, AT av b
17,18

BELT GUARD, OPTIONAL PARTS

1/E

19,20
ACCESSORIES




BiE, WAl RATF
NEEDLE BAR, PRESSURE BAR, THREAD CONTROLLER




g MAam, RATF
NEEDLE BAR, PRESSURE BAR, THREAD CONTROLLER

No. A ES | EH &h 2 DESCRIPTION
PARTS No. | QTY.

1 | 150326 1 | ERFFEHE TENSION SCREW STUD

2 | 20025 1| REAFHERE THREAD GUIDE

3 |20019 2 |A¥Mm TENSION DISC

4 20020 1 | A—m TENSION RELEASE WASHER

5 | 20024 1 | BsERT)UT RELEASE SPRING (THICK)

6 | 143657 1 | £ERFAFHEIFYIVE T.SPRING BUSHING (L)

7 | 20021 1 | RAFFvb TENSION THUMB NUT

8 | 153672 1 | ERFAFO—LybFvb T.REGULATOR THUMB NUT

9 | 28071 1 | #5686 TENTION RELEASE BASE

10 | 11073 3 | RBEHEL SCREW 11/64X32 L=11

11 | 16090 1 | hLo+ra7 ROLLER BEARING

13 | 10599 1 | ALT7+xA7Tyv— WASHER

14 | 16091 1 | AL7+a7E Ty v— SPRING WASHER

15 | 28165 1 | HAFR GUIDE PLATE

16 | 30644 2 | HAR#RIE SCREW 6.75X24 L=385

17 | 10636 6 | HAFRLEFVE NUT

18 | 28052 1 | &P 5HHHR TENSION RELEASE LEVER

19 | 8040 2 | RPEHHIRLLE SCREW 9/64X40 =8

20 | 30025 2 | RRPBHIRLET Y v— WASHER

21 | 28005 1 | XFEH/N— THREAD TAKE-UP LEVER COVER

22 | 15007 2 | R#AH/N—LE SCREW 9/64X40 L=10

23 | 28169-A 1 | @k FACE PLATE

24 | 28068 2 | Etki(E) SCREW M5X0.8 L=20

25 | 18065 1 | @HREC(T) SCREW M5X0.8 L=14

26 | 28170 1 | ATV o = CONTROLLER SPRING STOP

27 | 8040 1 | RTUT =21 SCREW 9/64X40 L=8

28 | 28158-A 1| EfRAE(T) THREAD GUIDE (LOWER)

29 | 8040 1| @ERAE(T) LE SCREW 9/64X40 L=8

30 | 28047 1 | A PRESSER BAR

31 | 28050-A 1 | BAETARIL P/BAR BUSHING (LOWER)

32 | 2067 1 | HAETARILLE SCREW 11/64X40 L=6

33 | 1402 1 | &Rl PRESER BAR THUMB SCREW

34 | 28055 1 | BAEERCTYE PRESSER BAR SCREW NUT

35 | 28054-A 1 | BAERT)VT PRESSER BAR SPRING

36 | 28048 1 | HAERE P/BAR LIFTING BRACKET

37 | 31021 1 | BABEERHRL SCREW M6X1 L=16

38 | 28038 1 | #HELEIRNIER N/BAR ROCK FRAME GUIDE

39 | 100914 2 | #HELERNIERLE SCREW 11/64X40 L=8.7

40 | 28049 1 | BASREEERN POSITION GUIDE BRACKET

41 | 18065 2 | BABREEENL SCREW M5X0.8 L=14

42 | 28034-A 1 | &tELXE NEEDLE BAR ROCK FRMAE

43 | 28035 1 | #tELEEV (L) ROCK FRAME STUD(UPPER)

44 | 28043 1 | #tEXEEY (D) 1k SCREW M6X1 L=10

45 | 11426 1 | #BEEEY (E)1E Al “E” RING




giE, WAl RATF
NEEDLE BAR, PRESSURE BAR, THREAD CONTROLLER




s, HAE, KT

NEEDLE BAR, PRESSURE BAR, THREAD CONTROLLER

No. A ES | EH &h 2 DESCRIPTION
PARTS No. | QTY.

46 | 28045 1 | #ELEDYIv— ROCK FRAME WASHER

47 | 28039 1 | #tEIS2Y NEEDLE BAR CONNE. LINK

48 | 28029-A 1 | &8 NEEDLE BAR

49 | 28030-A 1| #tiEtazE N/BAR CONNECTING STUD

50 | 28031 1 | &tEfaEimal SCREW M6X1 L=14

51 | 28037 1 | #BELEES (N ROCK FRAME STUD(SMALL)

52 | 28041 1 | #ELEE M LE SCREW M5X0.8 L=12

53 | 28044 1 | #BLEEV(T) ROCK FRAME STUD(LOWER)

54 | 28036 1 | #tELEEV(KR) ROCK FRAME STUD(LARGE)

55 | 28042 1 | ##BEE8E2(R)1E SCREW FOR M5X0.8 L=16

56 | N3324 1 |8t DY X3 #24 NEEDLE DY X 3 #24

57 | 35024 1 | §tib= NEEDLE CLAMP

58 | 50003 1 | $tiE=2iEhL SCREW 3/16X32 L=105

59 | 35245 1 | 7o =h-+E& FINGER GUARD BASE

60 | 8097 1 | 74uh-h-F&1E SCREW 15/64X28 L=5

61 | 28564 1 | 2quh =0+ FINGER GUARD

62 | 8103 2 | 4uh-h-F1k SCREW 11/64X40 L=35

63 | 28860 1 |4\ z LIFTING PRESSER FOOT

64 | 28058 1| MRZA#ERL 6X12 L/PRESSER FOOT SCREW M6X1 L=12

65 | 28157 1| ERARE () THREAD GUIDE (MIDDLE)

66 | 11067 1| @RARE(R) Fuk NUT

67 | 28198 1 | RFAFSECE) TENSION STUD (LOWER)

68 | 28204 1 | RFAFSEFVE TENSION STUD NUT M6X1

69 | 28209 1| REAF e L Al STOP RING FOR 28198

70 | 28171 1 | R5IRTYLY THREAD TAKE-UP SPRING

71 | 28172 1 | ®@ERT)T REGULATING SPRING

72 | 28199 2 | RFAFTV— TENSION WASHER

73 | 28201 2 | REAFITILE TENSION OIL PAD

74 | 1543 1 | RFFm TENSION DISC

75 | 28202 1 |iEB&ERT)VT TENSION DISC SPRING

76 | 28206 1 | B—LybRby/N— T/THUMB NUT STOPPER

77 | 28203 1 | A—LybFuk TENSION THUMB NUT




Ltah, X3, LEYBERR , RLERR
ARM SHAFT, THREAD TAKE-UP, UPPER FEED MECHANISM, REVERSE STITCHING MECHANISM




L, X, LEYBEMR RUEZRER

ARM SHAFT, THREAD TAKE-UP, UPPER FEED MECHANISM, REVERSE STITCHING MECHANISM

DESCRIPTION

HMaES |EH
No-1 bARTS No. | QTY. i &
1 | 28176 1 | X5 (#H)
2 | 28178 1 | KBEY
3 | 28043 1 | KBE>1E
4 | 28208 1 | KBE 1k Al
5 | 28180 1 | RKETviv—
6 | 28179 1 | K5l
7 | 28177 1 | /B
8 | 28138 2 | /hB1E
9 | 28175 1 | £k
10 | 12418 2 | E#rit
11 | 20171 1 | 7—LILE
12 | 28173 1 | 7—L AR
13 | 12418 2 | 7—LAIRLE
14 | 28148 1 | E#EYE
15 | 147468 2 | EEYEHT—
16 | 21104 4 | EEYEHT—IE
17 | 28151 1| LEYFEERA)
18 | 28103 1| EEVEERKARERL
19 | 28806 1 | EEYFEEREB)
20 | 35034 1| EEYVEERKBHERL
21 | 28155 1 | EEYIIOvrERL
22 | 28070 1 | ER2YIOvrERLF v
23 | 17095 1 | E32YIIOvRFEARLLE AR
24 | 28167 1 | EXYERS
25 | 28149 1| BEYEHERRAL
26 | 28147 1 | #ELEE(T)E
27 | 28010 1 | £#h
28 | 28014 1 | EERTARIL
29 | 28020 1 | EERTARILLE
30 | 28015 1 | £ERARIL
31 | 28021 1 | £EZRARILLE
32 | 28019 1 | 7—)—F—
33 | 28197 1 | hi
34 | 28013 1 | ALtk (X)
35 | 28032 1 | ALIEUN)
36 | 28046 1 | #tU3E>HRL
37 | 28022C 1| KT
38 | 28023 1| XEREY
39 | 28024-A 1 | XEBREVLE
40 | 28026 1 | XEInERL
41 | 28070 1 | XFFaoOEgHRalLryvk
42 | 28025 1 | XfFFao
43 | 28192 1 | REREHT—
44 | 28024-A 2 | REEHHZ—LE
45 | 28063 11 EYHL

FOOT LIFTER LIFTING LEVER
PIN

SCREW M6X1 L=10

“E” RING

LIFTING LEVER WASHER
LIFTING LEVER SPRING
LIFTING LEVER (SMALL)
SCREW M6X1 L=10

ARM CAP

SCREW 13/64X32 L=9
RUBBER PLUG

SIDE PLATE (ARM)

SCREW 13/64X32 L=9
UPPER FEED ROCK SHAFT
UPPER FEED ROCK SHAFT COLLR
SCREW 11/64X40 L=7.5
ROCK SHAFT CONN. (A)
SCREW M8X1.25 L=25
R/SHAFT CONNECTION (B)
SCREW M6X1 L=20

HINGE SCREW

NUT FOR 28155

“E” RING

UPPER FEED CONNECTION
SCREW 6.75X24 L=8

SCREW FOR M4X0.7 L=6
ARM SHAFT

A/SHAFT BUSHING(FRONT)
SCREW M5X0.8 L=16
A/SHAFT BUSHING (REAR)
SCREW M5X0.8 L=6
MACHINE PULLEY KEY

CAM

POSITION SCREW (LARGE)
CAM SCREW (SMALL) M8X1.25 L=14
C/LINK STUD SCREW
THREAD TAKE-UP LEVER COMPLETE
T/T/LEVER HINGED STUD
LEVER HINGE STUD SCREW M5X0.8 L=18
ROLLER HINGE SCREW

NUT FOR 28026

T/TAKE-UP LEVER ROLLER
B/W/DRIVING COLLAR
SCREW M5X0.8 L=18

FEED DRIVING CAM




Ltah, X3, LEYBERR , RLERR
ARM SHAFT, THREAD TAKE-UP, UPPER FEED MECHANISM, REVERSE STITCHING MECHANISM




L, X, LEYBEMR RUEZRER

ARM SHAFT, THREAD TAKE-UP, UPPER FEED MECHANISM, REVERSE STITCHING MECHANISM

No. AR ES | fEH &h 2 DESCRIPTION
PARTS No. | QTY.

46 | 28043 2 | EYHhLIE SCREW M6X1 L=10

47 | 28102 1 | ZavFhL CRANK CONN. ROD CAM

48 | 28103 1 | ZRyrhLfERL SCREW M8X1.25 L=25

49 | 28108 1 | IAYFAL IS SET RING FOR 28102

50 | 28100 1 | ZAYRFAL Ty v— WASHER FOR 28101

51 | 28017 1 | 7—— BALANCE WHEEL

52 | 28027 2 | 7—U—Lt MACHINE PULLEY SCREW M8X1.25 L=12

53 | 28018 1 | 7—U—Lfl PULLEY ADJUSTING SCREW M8X1.25 L=16.5

54 | 28064 1 | EVERE& FEED REGULATING BAR

55 | 28065 1 | EYREEEY F/REGULATING BAR STUD

56 | 28043 1 | EYREEE L SCREW M6X1 L=10

57 | 28066 1 | ZXAavkAE SLIDE BLOCK FOR 28064

58 | 28067 1| EYREHS— COLLAR FOR 28064

59 | 28068 1 | EYFRE ATl SCREW M5X0.8 L=20

60 | 6025 2 | RVEREAS— L SCREW 11/64X40 L=12

61 | 28163 1 | BYSREILAN—E R SCREW FOR 28162

62 | 28164 1| EYEREIZEY FEED REGULATING KNOB

63 | 35056 2 | BYFREO—L vk KNURLING TOOL

64 | 28162 1 | EYVEREHT— FEED REGULATING COLLAR

65 | 28161 1| XY SR STITCH LENGTH PLATE

66 | 17046 2 | EYEREIHRLE SCREW M6X1 L=10

67 | 28858 1| EY=EFRE LR FEED LENGTH STOP PLATE

68 | 28061 1 | LAN—FHEZIR L/LEVER SUPPORT PLATE

69 | 30066 1 | LNA—XHFZRLE SCREW M5X08 L=12

70 | 13055 1 | Bz LEIFL/N— P/BAR LIFTING LEVER

71 | 28060 1 | LAA—FE Rl L/LEVER PIN SCREW

72 | 10652 1 | LAA—ErRLFvk NUT 11/64X40

73 | 28803 1| KELEYHEHNT L/LEVER CHAIN HOOK

74 | 28031 KELESY#HMNTLE SCREW M6X1 L=14

75 | 11412 KELEY#ETF vk NUT M6X1




EREYER, REE
UPPER FEED MECHANISM, BOBBIN WINDER




E=YER, REE
UPPER FEED MECHANISM, BOBBIN WINDER

No. A ES | fEH &h 2 DESCRIPTION
PARTS No. | QTY.

1 | 28132 1| EEh LIFTING ROCK SHAFT

2 | 10514 2 | tEEASIL L/ROCK SHAFT BUSHING

3 | 15053 1 | #EEE Al CRANK LINK SCREW STUD

4 110728 1 | EEE Rl OIL WICK FOR STUD 6X6

5 | 10517 1 | #E#E R vk NUT 1/4X32

6 |28130 1 | iRz ETHA LIFTING ECCENTRIC

7 110566 2 |HHZLTAHLL SCREW 1/4X32 L=55

8 | 20072 1 | b&EfEovr LIFTING ECCENTRIC CONN

9 |20073 1 | EEEOYRARTYLT NEEDLE BEARING

10 | 28135 1 | &= 5F L/ECCENTRIC CONN CRANK

11 | 10754 1 | EE=S5FEHAL SCREW 6.75X24 L=16

12 110775 1 | BEfEnvRERL ECCENTRIC CONN. SCREW

13 ] 10703 1 |BERCIvyiv— WASHER

14 | 10774 1 | BEERYR /(T ECCENTRIC CONN. COLLAR

15 | 10599 1 | 7yr— WASHER

16 | 10776 1 | EEHZOyREF vk WING NUT 7/32X32

17 | 28142-A 1 |<o=x LIFTING BELL CRANK

18 | 18417 1 |[<O=FILE SCREW 4.5X32 L=8

19 | 28147 1 |ZXUYVHI1E SET SCREW M4X0.4 L=6

20 | 28143 1 |[K<OFE L BELL CRANK STUD SCREW

21 | 13076 1 |[KDOFE RLFYE NUT 7/32X32

22 | 6339 1 | KOFE HLLE SCREW 1/8X44 L=4

23 | 28140 1 | <DFEHE P/BAR CONNECTING LINK

24 | 28210 1 | B 6X6 200L OIL WICK 6X6X200

25 | 30750 1 | #ERAUF CABLE BINDER

26 | 28136 1| A E VIBRATING PRESSER BAR

27 | 28145 1 | =Ry L/BELL CRANK LINK

28 | 28146 2 | ZXRIVVOEFEEY CONN. PIN FOR 28145

29 | 28147 1 |ZXUY2HIE SET SCREW M4X0.4 L=6

30 | 28859 1 | iRz VIBRATING PRESSER FOOT

31 | 28138 1| IRz V/PRESSER FOOT SCREW M6X1 L=10

32 | 28133 1 | #Ehh/N\—(F) ROCK SHAFT COVER(LEFT)

33 | 8040 2 | #EEh/N\—(&) 1k SCREW 9/64X40 L=8

34 | 28134 1 | #EEhN—(H) R/SHAFT COVER (RIGHT)

35 | 8040 2 | HEEhAN—(H)IE SCREW 9/64X40 L=8

36 | 28168 1 | 7—LHhN—(F) ARM COVER (FRONT)

37 | 8040 2 | 7—LAHN—(ED I SCREW 9/64X40 L=8

38 | 1424 1| E&RE THREAD GUIDE (UPPER)

39 | 8040 1 | E&R$#hE SCREW 9/64X40 L=8

40 | 28231 1 | RE&ERFE BOBBIN WINDER BRACKET

41 | 8040 2 | RE&EHRFEL SCREW 9/64X40 L=8

42 | 20025 1| REAFERE THREAD GUIDE

43 | 150326 1| REAF#E TENSION SCREW STUD

44 | 10652 1 | RAFHEFVE NUT 11/64X40

45 | 20019 2 |3AFM TENSION DISC

10




EREYER, REE
UPPER FEED MECHANISM, BOBBIN WINDER

11



E=YER, REE
UPPER FEED MECHANISM, BOBBIN WINDER

No. A ES | fEH &h 2 DESCRIPTION
PARTS No. | QTY.

46 | 27060 1 |A—m TENSION RELEASE WASHER

47 | 20024 1 | @BEERT)YT RELEASE SPRING (THICK)

48 | 27062 1 | R&ERTYUTES TENSION THUMB NUT STOP

49 | 27061 1 |a—Lwk TENSION THUMB NUT

50 | 28181 1| REITIR BOBBIN WINDER BRACKET

51 | 13330-4B 2 | RERMARLE SCREW 11/64X40 L=9

52 | 35945 1 | &S B/WINDER SHAFT BLOCK

53 | 28183 1 | REERLC HINGE SCREW

54 | 28185 1 | R&LHE BOBBIN WINDER SPINDLE

55 | 28184 1 | #&EO—5— BOBBIN WINDER ROLLER

56 | 70175 2 | R&EF0—>—1k SCREW 11/64X40 L=58

57 | 28193 1 | R&D LR B/WINDER RUBBER RING

58 | 33158 1 | RESL/N\—# B/WINDER LEVER SHAFT

59 | 33126 1 | REEL/N—E1E AR “E”RINGE

60 | 16287 1 | REBELN—ET Y v— WASHER

61 | 28188 1 | RERIETRZ B/W/LEVER SPRING STOP

62 | 27174 1 | RBRIERZHHERL SCREW M4X0.7 L=10

63 | 28187 1 | R&ERITH B/WINDER LEVER SPRING

64 | 6333 1 | R&RITHRL SCREW 9/64X40 L=6.5

65 | 28194 1 | R&ERIERLET Y — WASHER

66 | 28189 1 | R&ESLN— B/WINDER LEVER

67 | 30601 1 | R&B=LAA—HEORL SCREW M5X0.8 L=10

68 | 28190 1 | RB=HEIR AR B/W/REGULATING SPRIG

69 | 10597 2 | REZREHRARLED SCREW 1/8X40 L=3.3

70 | 10630 1| REZRAER/ ARELAL SCREW 1/8X40 L=5

71 | 28186 1 | IE1 B/W/LEVER SPRING STOP

72 | 13037 1 | 7yir— SPRIG

73 | 28181C 1 | RESEEGRD) B/WINDER ASSY.

12




& AE, TEY
OSCILLATING SHAFT, SHUTTLE HOOK, LOWER FEED ROCK SHAFT

13



TEh ME TEY

OSCILLATING SHAFT, SHUTTLE HOOK, LOWER FEED ROCK SHAFT

hod =] = 3
No.| FhERES | B ) % DESCRIPTION
PARTS No. | QTY.

1 | 28862 1 & R NEEDLE PLATE

2 | 28122 2 Fag dla SCREW M5X0.8 L=8.2

3 | 1382 1 AR (A) BED SLIDE (RIGHT)

4 | 28122 2 AtR(H) L SCREW M5X0.8 L=8.2

5 | 1383 1 AR (E) BED SLIDE (LEFT)

6 | 1384 1 AREER BED SLIDE SPRING

7 | 8031 2 AREER L SCREW 3/32X56 L=4

8 | 10794 4 EAYHYF(3/8") OIL CUP (3/8")

9 | 28816 1 EYE LOWER FEED ROCK SHAFT
10 | 28819 1 EYERIARIL R/SHAFT BUSHING(FRONT)
11 | 28043 1 EYERTARILIE SCREW M6X1 L=10

12 | 28820 1 EYtrE FEED BAR

13 | 28821 1 #=YtEEY FEED BAR PIN

14 | 11426 1 ] “E” RING

15 | 8089 1 EYLBEVIE SCREW 3/16X32 L=11

16 | 28823 1 FEYXERTILY FEED BAR SPRING

17 | 28824 1 EYTERTITIE SCREW M4X0.7 L=5

18 | 28824 1 EYETERTILTIE SCREW M4X0.7 L=5

19 | 28864 1 ‘Y FEED DOG

20 | 28122 1 EYIE SCREW M5X0.8 L=8.2

21 | 28826 1 #=Y ETAHL FEED ECCENTRIC CAM

22 | 11486 2 ZEYETALIE SCREW 15/64X28 L=8

23 | 28835 1 KSA4/8— SHUTTLE DRIVER

24 | 28834 1 T OSCILLATING SHAFT

25 | 8023-A 1 T-N-t"V (3.5 X 25) TAPER PIN (3.5 X 25)

26 | 28838 1 h<té HOOK BASE

27 | 28839 1 h<tEfERL SCREW M8X1.25 L=40

28 | 28841 1 h<EEER HOOK BASE UPPER PLATE
29 | 28842 2 hvtE BRI SCREW M3X0.5 L=5

30 | 28840 1 sh<og A HOOK BASE RING (A)

31 | 28837C 1 SkILTYY HOOK COMPLETE

32 | 28091-C1 1 ZERfhIE (E1a ANTI-SPIN SPRING

33 | 28092 1 REY BOBBIN

34 | 28844 1 sNH<25(B) HOOK BASE BASE (B)

35 | 28843 2 Yog ke R PIN SCREW FOR 28844

36 | 28855 1 ANYTHTHEY OPENR STOPPER PIN

37 | 28849 1 BRifataiEhl SCREW M6X1 L=6.5

38 | 28847 1 Bifhts HOOK RING SPRING BASE
39 | 28850 2 HARE L GUIDE PIN SCREW

40 | 28845 1 Biit HOOK RING SPRING

41 | 28846 1 BEhBEnl SCREW FOR 18845

42 | 4070 1 BEhkt i SCREW M5X0.8 L=5

43 | 28848 1 BBt tiES1+— LINER FOR 28847

44 | 28851 1 Bt REL /A — SPRING OPENER LEVER
45 | 28852 2 BARAL /N—E&Hal STUD SCREW FOR 28851
46 | 28853 1 Ay THETHAAL SCREW 11/64X40 L=6.5
47 | 10652 1 Ay TE TRV NUT 11/64X40

48 | 28828C 1 &Y ETER (48 FEED LIFTING SHAFT COMPLETE
50 | 28833 1 EY ETERREIARIL L/SHAFT BUSHING(FRONT)
51 | 28043 1 EY ETERTAZILIE SCREW M6X1 L=10

52 | 28832 1 ‘Y ETE#EAZIL L/SHAFT BUSHING (REAR)
53 | 28043 1 ‘Y ETE#EAR)LIE SCREW M6X1 L=10

54 | 28827 1 EY £ T EmERS F/LIFTING SHAFT CONN.
55 | 27181 1 EY ETEEERRL SCREW M8X1.25 L=20

56 | 28824 1 EYETERTIUTIE SCREW M4X0.7 L=5

57 | 28823 1 EYTERT LY FEED BAR SPRING

58 | 1354 1 EYTERTYTIE SCREW 3/16X32 L=9.1

14




T, TEYRER
OSCILLATING SHAFT, LOWER FEED MECHANISM

15



e, TEYRER

OSCILLATING SHAFT, LOWER FEED MECHANISM

No.| EPEES | EE R % DESCRIPTION
PARTS No. | QTY.

1 | 28808 1 | Zx=oykr CONNECTING FORKED ROD
2 | 28026 1 —XoykrEgRl CONNECTING FORKED ROD SCREW
3 | 28070 1 ZXOyMEERROF VR NUT M8X1.25

4 | 28809 1 ZXAYFEEY STUD PIN FOR 28808

5 | 28812 1 LEYAE SLIDE BLOCK

6 | 31094 1 ZXOyREEY 1L “E” RING FOR 28809

7 | 28815 1| ZoykiEss CONNECTING ROD

8 | 28813 1 LEYER X UPPER FEED CONN. FORK

9 | 28814 1 | ERYEH=-_XEY PIN FOR 28813

10 | 28043 1 LEYEHE-XEULE SCREW M6X1 L=10

11 | 11426 1| EXEVER-RE 1L “E” RING

12 | 28155 1 EEYIIAvrFERL HINGE SCREW

13 | 17095 1 EEYIAYFEAC LS “E” RING

14 | 10561 1 | E#YIOYRE4HLLE SCREW 11/64X32 L=6.5
15 | 11097 1 | 544— SCREW PACKING

16 | 28101 1 | xZavk CRANK CONNECTING ROD
17 | 10723 1 | ZovkozurRz OIL FELT STOPPER

18 | 28093 1 | iZavkoTuk OIL FELT

19 | 28816 1| #EYE LOWER FEED ROCK SHAFT
20 | 28818 1 EYERARIL R/SHAFT BUSHING (REAR)
21 | 28043 1 EYEZRARILLE SCREW M6X1 L=10

22 | 28817 1 EYERT— COLLAR FOR 28816

23 | 4129 2 | EYEHT—LE SCREW M6X1 L=5

24 | 28811 1 EYFE®RZDE R/SHAFT BELL CRANK (R)
25 | 35034 1 EYFERIZFERHRL SCREW M6X1 L=20

26 | 28810 1 | ZXayFEBEVIE STOP SCREW FOR 28809
27 | 28834 1| Fay OSCILLATING SHAFT

28 | 28836 1| FaEA2L H/SHAFT BUSHING (REAR)
29 | 28043 1 TEEAZILIE SCREW M6X1 L=10

30 | 28112 1| T#h>— H/DRIVING SHAFT COLLAR
31 | 100456 2 | TH#ASI—LE SCREW 15/64X28 L=3.2
32 | 28105-A 1 | RYF OSCILLATING SHAFT CRANK
33 | 28104 1 #rY FHrtal SET SCREW M8X1 L=18
34 | 35054 1 RYFRERLTY v— WASHER

35 | 28107 1 | AEEVRL STUD SCREW FOR 28105-A
36 | 28106 1 |RYFAEE SLIDE BLCOK FOR 28107
37 | 17095 1 AEEU QLA “E”RING

38 | 28096 1 =ZIRIFVY OSCILLATING ROCK SHAFT
39 | 28098 1| &S O/ROCK SHAFT HINGE PIN
40 | 27172 1 | &&LE SCREW M6X1 L=8

41 | 28097 1 | &\E&AL BUSHING FOR 28098

42 | 27172 1| &wEARLLE SCREW M6X1 L=8

43 | 4094 1 HHTyIvy—Ik SCREW M4X0.7 L=5

44 | 11142 1 | #w&ETvoy— WASHER

45 | 28099 1 EoXRIFVIEY 0/ROCK SHAFT PIN

46 | 28068 1 =oX IS YE UL SCREW M5X0.8 L=20

16




NIV —K, AT av i
BELT GUARD, OPTIONAL PARTS

<RNJLhH—F  BELT GUARD>

<ATLa ER& .~ OPTIONAL PARTS>

17



NIV —K , AT a3 8 &
BELT GUARD, OPTIONAL PARTS

HaEs

B2

No. &h £ DESCRIPTION
PARTS No. | QTY.

1 |28867CC 1 | RILEA—FEDA LA BELT GUARD COMPLETE WITH SCREWS

2 |28867C 1 | RILMA—RER) BELT GUARD COMPLETE

3 | 31021 2 | RNILMA—FLXELE SCREW M6X1 L=16

4 |28058 2 | RNILMA—FEERIE SCREW M6X1 L=12

5 |28080 3 | NILMH—FREKLE BELT GUARD SCREW M5X0.8 L=6

AT avE & ~ OPTIONAL PARTS

1 |28128C 1 | BHEBT7ET2—1lfFEE) | SYNCHRONIZER ADAPTER COMP

2 | 28128 1 | RERTETH— SYNCHRONIZER ADAPTER

3 |30170 3 | BREHRTFTHATF4—1thl SCREW M4X0.7 L=16

4 |31208 3 | BRHEB/BTHTE2—E|T v v— | WASHER

5 |28018-A 1 | F—)—#LRl PULLEY ADJUSTING SCREW

6 |17529 1 | BRESRXZAE SUPPORT BAR

7 | 37102 2 | BRESHEXAESYE NUT M6X1

18




&
ACCESSORIES

—_

[=n)
—_
—_

c_
W@@'a 0

L

1171

17 18 19 20 21

29
N

19




&

ACCESSORIES

No.| HEES | {EH an & DESCRIPTION

PARTS No. | QTY.

1 |25649C 1 | KA/ —4 548 SCREW DRIVER COMPLETE
2 |8124-LS 1 | EZ—ILHn—(X) MACHINE COVER

6 |8132-A 1 | BEREFry ot ACCESSORYS PACK

7 |8125 1 |mEL OILER

g | 11193 1 | ih OIL

9 |N3324 3 | & DY X3 #24 NEEDLE DY X 3 #24

10 | 28092 6 | REV BOBBIN

11 | 10942 1 | RiLt ALM SPOOL PIN

12 | 6050 1 | EF CLOTH EDGE GUIDE

13 | 7047 2 | R SCREW 9/64X40 L=12
14 | 13079-01 1| <&Y (1000mm) CHAIN (1000mm)

15 | 25675-02 2 | shv CHAIN WITH HOOK

16 | 13098 1 | RELEYE PEDAL COMPLETE

17 | 19457 1 | RALVF (2.5mm) WRENCH (2.5mm)

18 | 19458 1 | RALYF Bmm) WRENCH (3mm)

19 | 19459 1T | RALVF (4mm) WRENCH (4mm)

20 | 19460 1T | RALVF (5mm) WRENCH (5mm)

21 | 1871 1 | RALVF (6mm) WRENCH (6mm)

22 | 11886 3 | EVYHSTN- BED HINGE RUBBER BASE
23 | 6055 6 | Lb£T NAIL

24 | 11885 3 |V BED HINGE

25 | 11887 4 | a—4+—3L TABLE CORNER RUBBER
26 | 6055 4 | 1b$T NAIL

27 | 28869 1 | m=z OIL PAN

28 | 6055 8 | IL£T NAIL

29 | 35254 1 | RiLtvk THREAD UNWINDER COMPLETE

20




SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E-mail: exsales@seiko—sewing.co jp https://www.seiko—sewing.co.jp/en
T273-0018 FEEMtEHKET2-13-6 -f E

TEL: 047-420-3561

FAX: 047-420-3560 =15

E-mail: eigyo@seiko-sewing.co.jp https://www.seiko—sewing.co.jp/

Parts No. PB16300 (0325)
Rev. 1.5



